LABORATORIES

1325 North 108th East Avenue
Tulsa, OK 74116
918.437.8333 ph. 918.437.8487 fx.
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CERTIFICATION TESTING INSPECTION

CLIENT: STABILIT AMERICA, INC

285 Industrial Dr.

Moscow, TN 38057

Test Report No: TJ3605 Date: March 4, 2016
SAMPLE ID: The client identified the following test material as “FCF/MFCF 0.090 F-5038”

SAMPLING DETAIL:

DATE OF RECEIPT:

TESTING PERIOD:
AUTHORIZATION:

TEST REQUESTED:

TEST RESULTS:

Prepared By

N —
T\t

Jeff Foster

Fire Test Technician

Test samples were submitted to the laboratory directly by the client. No special
sampling conditions or sample preparation were observed by QAI.

Samples were received at QA facilities on February 27, 2016

March 2, 2016

Signed work order FB-2016-021101

Perform standard flame spread and smoke density developed classification tests on the
sample supplied by the Client in accordance with CAN/ULC S102-10, “Method of Test for

Surface Burning Characteristics of Building Materials and Assemblies”.

Flame Spread Smoke Developed

140 135

Detailed test results are presented in the subsequent pages of this report

Signed for and on behalf of
QAI Laboratories, Inc.

A ID Noon P P
J. Brian McDonald
Operations Manager
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THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS
NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED.

THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.
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info@qai.org



